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BNF Chapter 1 Gastrointestinal System (Hospital ONLY)
Formulary to be used in conjunction with GMMMG formulary

http://gmmmg.nhs.uk/docs/formulary/ch/Ch1-complete.pdf
	Section 1.1
	Dyspepsia & gastro-oesophageal reflux disease

	Subsection

1.1.1

Antacids and simeticone
	Simeticone 40mg/1ml Oral Suspension (Infacol®)
	For administration during Endoscopic procedures only (including Capsule Endoscopy)


	Subsection

1.1.2

Compound alginates & proprietary indigestion preparations
	

	Section 1.2
	Antispasmodics and other drugs altering gut motility

	Section 

1.2 

Antispasmodics and other drugs altering gut motility
	
	

	
	
	

	Additional notes

For abdominal cramps, antispasmodics are of limited clinical benefit but are occasionally used. They are best used as short courses when symptoms are present rather than continuously.

	Section

1.2

Drugs altering gut motility  
	First choice

Metoclopramide 10mg/2ml injection
	First line except under age 20, elderly or under 60kg. Not suitable in Parkinson’s

MHRA guidance Aug 2013. Should only be prescribed for short-term use (up to 5 days)

https://www.gov.uk/drug-safety-update/metoclopramide-risk-of-neurological-adverse-effects

	Section 1.3
	Antisecretory drugs and mucosal protectants

	Helicobacter pylori eradication regimes
	See antibiotic guidelines


	Subsection

1.3.1

H2 receptor antagonists
	Ranitidine 50mg/2ml injection
	

	Subsection 

1.3.5 

Proton Pump Inhibitors (PPIs)
	Omeprazole IV 40mg

Pantoprazole IV 40mg

	Omeprazole should be infused.  Give pantoprazole IV if bolus required.

80mg stat then 8mg/hour for 72 hours (unlicensed use but accepted practice for major peptic ulcer bleeding)

	Section 1.4 
	Acute diarrhoea

	Subsection

1.4.2

Antimotility drugs
	Loperamide 

2mg capsules

2mg tablets (preferred in stoma patients)

1mg/ml SF liquid
	Prescribers should be aware of MHRA guidance September 2017

https://www.gov.uk/drug-safety-update/loperamide-imodium-reports-of-serious-cardiac-adverse-reactions-with-high-doses-of-loperamide-associated-with-abuse-or-misuse


	Section 1.5
	Chronic bowel disorders

	Subsection

1.5.1

Amino-salicylates
	

	Additional notes

Different aminosalicylates and their various formulations allow site specific delivery to the colon or small intestine to exert local effects. Therefore brand name should always be specified


	Subsection

1.5.2

Cortico-steroids
	

	Subsection

1.5.3

Drugs affecting the immune response
	

	Cytokine modulators
	GI specialist initiated following NICE guidance:

	
	Adalimumab (Humira®) Injection 40mg pre-filled syringe – subcutaneous
	TA 187, TA 329



	
	Infliximab (Remicade®, Inflectra®, Remsima®)

Vial 100mg - IV 
	TA 187, TA 329



	
	Golimumab (Simponi®)Injection – subcutaneous
50mg and 100mg pre-filled pen
	NICE TA 187, TA 329



	
	Ustekinumab (Stelara®)

Injection – subcutaneous

45mg and 90mg
	NICE TA 456



	
	Vedolizumab (Entyvio®)

300mg vial - IV
	NICE TA 342, TA352

	Section 1.6
	Laxatives

	Additional notes

It is advisable that laxatives should be used for no longer than 14 days


	Subsection

1.6.1

Bulk forming laxatives
	


	Subsection

1.6.2

Stimulant laxatives
	

	Subsection

1.6.5

Bowel Cleansing Preparations
	
	

	Section 1.7
	Preparations for anal and rectal disorders

	Subsection

1.7.1 

Soothing haemorrhoidal preparations
	

	Additional notes

No preparations are recommended for long term usage 


	Subsection

1.7.2

Compound haemorrhoidal preparations with cortico-steroids
	


	Subsection

1.7.4

Management of anal fissures 
	

	Section 1.9
	Drugs affecting intestinal secretions

	Subsection

1.9.1 

Drugs acting on the gall bladder
	
	

	Additional notes



	Subsection

1.9.2 

Bile acid sequestrans
	
	

	

	Subsection

1.9.4 

Pancreatin
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